KEY | PART # DESCRIPTION QTY.
1 69072 FIREBOX WELDMENT 1
2 C97999 WATER COIL COVER GASKET 1
3 24220 INSIDE COVER PLATE il
N/S | C23799 12 x 3/4" TEKS SCREW 3
N/S 83236 1/4-20 x 3/4" HX SCREW 4
4 24481 FEED DOCR 1
5 88033 3/8" ROPE GASKET (FEED DCOR) 425 FT.
N/S | C21390 7/32 x 1 ROLL PIN (FEED DCOR) 2
6 24482 PRESSURE FLAP 1
N/S 88075 3/4 FLAT ROPE GASKET 1LFL.
N/S | C21390 7/32 x 1 ROLL PIN (PRESSURE FLAP) 2
7 69077 FEED DCOR HANDLE ASSY. 1
8 83379 1/4-20x 1 BOLT 1
9 83261 1/4-20 LOCK NUT 1
10 24485 ASH DCOR 1
11 88033 3/8 ROPE GASKET 229 FI.
12 24486 ASH DOOR HANDLE 1
N/S | C21390 7/32 x 1 ROLL PIN (ASH DOOR) 2
13 83379 1/4-20 x 1 BOLT 1
14 83261 1/4-20 LOCKNUT 1
15 24382 SPIN DAMPER 1
16 83471 5/16-18 x 1-3/4" CARR. BOLT it
17 83423 5/16-18 HEX LOCK-NUT 1
18 69068 ASH DRAWER ASSY. 1
19 24501 SMOKE CURTAIN 1
20 83445 1/4-20x 1-1/4" BOLT 2
21 83261 1/4-20 LOCK NUT 2
22 23787 SMOKE DCOR CLIP 2
23 89799 STUB COLLAR 1
24 24528 DAMPER ROD 1
N/S 83874 1/8 DIA. x 1-1/2" COTTER PIN 1
25 69080 CONTROL CENTER 1
26 69097 FORCED DRAFT BLOWER ASSY. 1
27 80129 THERMOSTAT 1
28 89574 SPRING HANDLE (DAMPER ROD, SHAKER) 2
29 89849 HOOK SPRING HANDLE (FEED, ASH DCOR) 2
30 69082 JUNCTION BOX ASSY. 1
31 69069 SHAKER GRATE HANDLE 1
32 40369 SHAKER GRATE FRAME 2
33 40349 SHAKER GRATE 2
34 40366 FIREBOX LINER 2
35 24496 FRONT HEAT PLATE i)
36 24487 FURNACE HEAT PLATE 1
37 89066 FIREBRICK 10
38 24488 SHROUD TOP 1
39 24489 SHROUD RIGHT SIDE 1
40 24490 SHROUD LEFT SIDE 1
41 C560456 1050 CFM DISTRIBUTION BLOWER 1

NOT SHOWN |

[n/s





